

ARDAMAN & ASSOCIATES, INC. 3925 COCONUT PALM DRIVE, SUITE 115 TAMPA, FLORIDA 33619 (813) 620-3389, FAX (813) 628-4008



REPORT OF SPRAYED FIRE-RESISTIVE MATERIALS THICKNESS

Project Name:	St. Petersburg/Clearwater Airport Terminal Expansion Ph III					Date Tested:		6/15/2017	
Project Location:	Pinellas County, Florida					Tested By:		M Shirkey	
File Number:	16-54-9705					Lab Number:		N/A	
Client Name:	Tierra					Report N	Report No.: 1		
MEMBER SPRAYE	Required			d Thickness in.					
							Thickness - 25%		in.
	Un	derside of Dec	king				Thickness +		in.
Location		Lines A to B and to 6	d Lines 5	Bounded By Lines B to C and Lines 5 to 6			Bounded By Lines A to B and Lines 4 to 5		
Location	Readings			Readings			Readings		
Reading No.	Field	Adjusted	P/F	Field	Adjuste	d P/F	Field	Adjusted	P/F
1	8/16	0		8/16 1	0		6/16	0	
2	8/16 10/16	0		12/16	0		6/16 6/16	0	
	3*8 8/16	0		10/16 12/16	0		8/16 12/16	0	
3	8/16	0		1	0		1	0	
4	6/16 8/16	0		8/16 14/16	0		14/16 14/16	0	
5	8/16	0		12/16	0		14/16	0	
	6/16 10/16	0		6/16 14/16	0		1	0	
6	8/16	0		14/16	0		1 6/16	0	
7									
8									
9									
10									
11									
12									
Average Value 0 Individual Reading - Pass/Fail				0			0		
COMMENTS									
MEMBER SPRAYE	<u> </u>		Required	I Thickness		in.			
Underside of Decking				Required			d Thickness - 25% in.		
Onderside of Decking				ı		Required	Thickness +	1/4"	in.
	Bounded By	Lines B to C an	d Lins 3						
Location		to 4							
Dandio - No	Readings Field Adjusted P/F *			Readings Field Adjusted P/F *			Readings Field Adjusted P/F *		
Reading No.	Field 6/16	Adjusted 0	P/F ^	rieia	Aajuste	u P/F *	Field	Aajustea	P/F *
	4/16 6/16	0							
2	6/16	0							
3	14/16 12/16	0 0							
4	12/16 14/16	0 0							
5	8/16 14/16	0 0							
6	12/16 12/16	0							
7									
8									
9	0								
Average Value Individual Reading									
COMMENTS									